BGZ: 01010

No. 001 Remark:

0d081/08L LNVIHVA
00251692

@

SHH1Y

Page 1

VARIANT 180 / RC



No. 001 Remark:

UNIVERSAL DRIVE SHAFT WITH SHEAR BOLTCL 1)

BGZ: 01010

Pos. Part No. Description Dimension Quanti Conditions
1 00 0822 960 1 DRIVE SHAFT ASSY. :y 2)
1 00 0827 730 0 DRIVE SHAFT ASSY. 1 3)
2 00 0822 961 0 DRIVE SHAFT HALF 1 4)
2 00 0822 966 0 DRIVE SHAFT HALF 1 5)
3 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8
4 00 0821 097 0 PROTECT.FUNNEL 1
5 00 0821 098 O GLIDE RING 1
6 00 0941 062 0 SLIDING PIN SET 2
9 00 0941 475 0 EXTENSION FORKE 1 2)
9 00 0834 032 0 CLAMPING CONE CC13/8" 1 3)
10 00 0972 503 0 CIRCLIP 4
11 00 0244 946 0 GREASE NIPPLE B M8X1 2
12 00 0242 908 0 CIRCLIP 32X1,2 4
13 00 0820 421 0 CENTRE CROSS ASS. 2
14 00 0921 267 0 WASHER 4
15 00 0921 268 0 DOUBLE FORK 1
16 00 0179 838 0 GREASE NIPPLE A M8X1 1
17 00 0941 486 0 FORK 1
18 00 0244 581 2 SPRING PIN 10X 80 1
19 00 0838 042 0 PROFILE TUBE 1 6)
20 00 0821 103 0 PROTECT.FUNNEL 1
21 00 0920 671 0 GLIDE RING 2
22 00 0824 446 0 PROTECTIVE TUBE 1 7)
23 00 0821 104 0 SUPPORTING CHAIN 1
24 00 0827 051 0 DRIVE SHAFT HALF 1 8)
25 00 0823 180 0 GUARD HALF 1 7)
26 00 0972 297 0 SUPPORTING CHAIN 1
27 00 0917 283 0 BACK-UP RING 1
28 00 0813 018 1 PROTECT.FUNNEL 1
29 00 0824 457 0 KEYOVERRUN CLUTCH 1
30 00 0824 458 0 PROFILE TUBE 1
31 00 0235 186 0 CIRCLIP 72X2,5 1
32 00 0234 388 0 BACK-UP WASHER S 56X 72 1
33 00 0814 228 0 STOP KEY 2
34 00 0814 229 0 FLAT SPRING 2
35 00 0813 015 0 HUB 1
36 00 0213 698 1 SPRING PIN 10 X 55 N-ST 1
37 00 0823 186 0 CLUTCH HOUSING 1 2)
37 00 0824 477 0 CLUTCH HOUSING 1 3)
38 00 0179 838 0 GREASE NIPPLE A M8X1 1
39 00 0244 946 0 GREASE NIPPLE B M8X1 1
40 00 0941 651 0 CENTRE CROSS ASS. 1
41 00 0242 908 0 CIRCLIP 32X1,2 4
42 00 0827 077 0 SHEAR BOLT CLUTCH 1
43 00 0235 521 0 HEXAGON HEAD BOLT M8-60 1
43 00 0233 406 0 HEXAGON HEAD BOLT M 8X65 1
44 00 0238 132 0 LOCK NUT M8 1
45 00 0238 635 0 STEEL BALL 7,938 G28 24
46 00 0941 090 O GREASE NIPPLE 1
1) Remarks Up To Serial No. 04902996
2) Remarks 6 piece connection
3) Remarks 8 piece connection

VARIANT 180 / RC

Page 2



No. 001 Remark:

UNIVERSAL DRIVE SHAFT WITH SHEAR BOLTCL 1)

BGZ: 01010

4) Remarks tractor side
6 piece connection
5) Remarks tractor side
8 piece connection
6) Remarks 1045 long
7) Remarks 1000 long
8) Remarks machine side
VARIANT 180 / RC Page 3



No. 001A Remark: BGZ: 01010

76625200
VARIANT 180

VARIANT 180 / RC Page 1



No. 001A Remark: BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH SHEAR BOLTCL 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0834 830 0 DRIVE SHAFT :y
2 00 0834 835 0 DRIVE SHAFT HALF 1
3 00 0836 402 0 FORK 1
4 00 0836 404 0 CENTRE CROSS ASS. 2
5 00 0836 344 0 RING 1
6 00 0836 406 0 FORK 1
7 00 0836 405 0 INNER FORK 1
8 00 0244 580 0 SPRING PIN 10X 75 1
9 00 0836 347 0 RING 1
10 00 0836 407 0 PROFILE TUBE 1
11 00 0836 400 0 GUARD HALF 1
12 00 0834 836 0 DRIVE SHAFT HALF M.SBK-2130NM-6T 1
13 00 0836 401 1 GUARD HALF 1
14 00 0836 408 0 PROFILE TUBE 1
15 00 0836 346 0 RING 1
16 00 0244 579 0 SPRING PIN 10X65 1
17 00 0836 409 0 INNER FORK 1
18 00 0836 410 0 CENTRE CROSS ASS. 1
19 00 0842 836 0 SHEAR BOLT CLUTCH 1 2)
1) Remarks From Serial No. 04902997

2) Remarks see illustration 3b

VARIANT 180 / RC Page 2



BGZ: 01010

0d081/08L LNVIHVA

0029169/
& eIo ﬂ
=1

@
@

) @ @
H% | @%&@@

Page 1

; SHH1Y

No. 002 Remark:

VARIANT 180 / RC



No. 002 Remark:

UNIVERSAL DRIVE SHAFT WITH CUT - OUT CLU 1)

BGZ: 01010

Pos. Part No. Description Dimension Quanti Conditions
1 00 0827 170 0 DRIVE SHAFT ASSY. :y 2)
1 00 0827 731 0 DRIVE SHAFT ASSY. 1 3)
1 00 0827 233 0 DRIVE SHAFT ASSY. 1 4)
2 00 0822 961 0 DRIVE SHAFT HALF 1 5)
2 00 0822 966 0 DRIVE SHAFT HALF 1 3)
3 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8
4 00 0821 097 0 PROTECT.FUNNEL 1

5 00 0821 098 O GLIDE RING 1

6 00 0941 062 0 SLIDING PIN SET 1

9 00 0941 475 0 EXTENSION FORKE 1 6)
9 00 0820 426 0 EXTENSION FORKE 1 7)
9 00 0820 427 0 EXTENSION FORKE 1 8)
10 00 0972 503 0 CIRCLIP 4

11 00 0244 946 0 GREASE NIPPLE B M8X1 2

12 00 0242 908 0 CIRCLIP 32X1,2 4

13 00 0820 421 0 CENTRE CROSS ASS. 2

14 00 0921 267 0 WASHER 4

15 00 0921 268 0 DOUBLE FORK 1

16 00 0179 838 0 GREASE NIPPLE A M8X1 1

17 00 0941 486 0 FORK 1

18 00 0244 581 2 SPRING PIN 10X 80 1

19 00 0941 507 O PROFILE TUBE 1 9)
20 00 0821 103 0 PROTECT.FUNNEL 1

21 00 0920 671 0 GLIDE RING 2

22 00 0824 446 0 PROTECTIVE TUBE 1 10)
23 00 0821 104 0 SUPPORTING CHAIN 1

24 00 0827 171 O DRIVE SHAFT HALF 1 11)
24 00 0827 234 0 DRIVE SHAFT HALF 1 12)
25 00 0823 180 0 GUARD HALF 1 10)
26 00 0972 297 0 SUPPORTING CHAIN 1

27 00 0917 283 0 BACK-UP RING 1

28 00 0813 018 1 PROTECT.FUNNEL 1

29 00 0824 457 0 KEYOVERRUN CLUTCH 1

30 00 0824 458 0 PROFILE TUBE 1

31 00 0235 186 0 CIRCLIP 72X2,5 1

32 00 0234 388 0 BACK-UP WASHER S 56X 72 1

33 00 0814 228 0 STOP KEY 2

34 00 0814 229 0 FLAT SPRING 2

35 00 0813 015 0 HUB 1

36 00 0213 698 1 SPRING PIN 10 X 55 N-ST 1

37 00 0823 186 0 CLUTCH HOUSING 1 13)
37 00 0824 477 0 CLUTCH HOUSING 1 3)
38 00 0179 838 0 GREASE NIPPLE A M8X1 1

39 00 0244 946 0 GREASE NIPPLE B M8X1 1
40 00 0941 651 0 CENTRE CROSS ASS. 1
41 00 0242 908 0 CIRCLIP 32X1,2 4
42 00 0827 566 0 CAM DISK 1 14)
42 00 0827 568 0 CAM DISK 1 15)
1) Remarks Up To Serial No. 04902996

2) Remarks 6-pitch 540 rpm

3) Remarks 8-pitch 540 rpm

4) Remarks 6-pitch 1000 rpm

VARIANT 180 / RC

Page 2



No. 002 Remark:

UNIVERSAL DRIVE SHAFT WITH CUT - OUT CLU

1)

BGZ: 01010

5) Remarks tractor side
6-pitch 540+1000 rpm
6) Remarks 6-piece connection
7) Remarks 21 piece connection
8) Remarks 8-piece connection
9) Remarks 1045 long
10) Remarks 1000 long
11) Remarks machine side
6-pitch 540 rpm
8-pitch 540 rpm
12) Remarks machine side
6-pitch 1000 rpm
13) Remarks 6-pitch 540+1000 rpm
14) Remarks see illustration plate 3
6 + 8-pitch 540 rpm.
15) Remarks 6-pitch 1000 rpm.

see illustration plate 3

VARIANT 180 / RC

Page 3






No. 002A Remark: BGZ: 01010

UNIVERSAL DRIVE SHAFT WITH CUT - OUT CLU 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0834 831 0 DRIVE SHAFT :y
2 00 0834 835 0 DRIVE SHAFT HALF 1
3 00 0836 402 0 FORK 1
4 00 0836 404 0 CENTRE CROSS ASS. 2
5 00 0836 406 0 FORK 1
6 00 0836 405 0 INNER FORK 1
7 00 0244 580 0 SPRING PIN 10X 75 1
8 00 0836 407 0 PROFILE TUBE 1
9 00 0836 400 0 GUARD HALF 1
10 00 0834 837 0 DRIVE SHAFT HALF 1
11 00 0836 401 1 GUARD HALF 1
12 00 0836 408 0 PROFILE TUBE 1
13 00 0237 614 2 SPRING PIN 10X 70 -ST 1
14 00 0836 409 0 INNER FORK 1
15 00 0836 410 0 CENTRE CROSS ASS. 1
16 00 0836 412 0 CLUTCH 1 2)
17 00 0836 344 0 RING 1
18 00 0836 347 0 RING 1
19 00 0836 346 0 RING 1
1) Remarks From Serial No. 04902997
And 04902770 - 04902794
2) Remarks see illustration 3a

VARIANT 180 / RC Page 2



No. 003 Remark: BGZ: 01010

Q
(o] =
o
¢ 0]
S
e o]
«—
<
R
©
>
N
| o
(@]
N
W 2
[Ye]
N

VARIANT 180 / RC Page 1



No. 003 Remark:

CAM - TYPE CUT - OUT CLUTCH 1)

BGZ: 01010

Pos.

Part No. Description

Dimension

Quanti Conditions

O W 0 N O U1 D W N P =

=
o

00 0827 566 0 CAM DISK

00 0827 568 0 CAM DISK

00 0575 672 0 SEALING RING

00 0235 196 0 CIRCLIP

00 0613 966 0 BACK-UP WASHER
00 0826 067 0 CLAMPING CONE
00 0823 999 0 HUB COMPLETE
00 0941 490 0 BUSHING

00 0941 491 0 CAM

00 0827 567 0 SPRING KIT

00 0827 569 0 SPRING KIT

00 0940 439 0 CLUTCH HOUSING

150X4
S120X150X3,5

35X39X40

»—l»—l»—lr\)m»—l»—l»—l»—l»—l»—l»—lq

1)

Remarks

Up To Serial No. 04902996

2)

Remarks

6 + 8-pitch 540 rpm.

3)

Remarks

6-pitch 1000 rpm

4)

Remarks

with Item 7

5)

Remarks

6-pitch 1000 rpm.

VARIANT 180 / RC

Page 2



BGZ: 01010

No. 003A Remar

S > o
R
ve ©

—
z
I
o
<
>

180 /RC



No. 003A Remark: BGZ: 01010

CAM - TYPE CUT - OUT CLUTCH 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0836 412 0 CLUTCH :y
2 00 0836 413 0 CLUTCH HOUSING 1
3 00 0836 414 0 RING 2
4 00 0836 415 0 KIT 1
5 00 0836 418 0 HUB 1
6 00 0836 417 0 BUSHING 3
7 00 0836 416 0 BLOCK, BODY 3
8 00 0836 419 0 SPRING 3
9 00 0836 420 0 BLOCK, BODY 3
10 00 0836 421 0 SET OF SCREWS 1
11 00 0836 422 0 HUB 1
12 00 0836 423 0 RING 1
13 00 0836 424 0 SEALING RING 1
14 00 0836 425 0 CIRCLIP 1
15 00 0836 411 0 SEALING RING 1
16 00 0836 426 0 COVER 1
17 00 0214 628 0 CIRCLIP 138X4 1
1) Remarks From Serial No. 04902997

VARIANT 180 / RC Page 2



BGZ: 01010

No. 003B Remark:

08l LNVIYVA yecocel
0028299,

Page 1

VARIANT 180 / RC



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-variant-180-rc-baler-parts-catalogue-manual-instant-download-sn-04901497-04999999/



